5326

NOTICES
DEPARTMENT OF BANKING

Action on Applications

The Department of Banking, under the authority contained in the act of November 30, 1965 (P. L. 847, No. 356), known
as the Banking Code of 1965; the act of December 14, 1967 (P. L. 746, No. 345), known as the Savings Association Code of
1967; the act of May 15, 1933 (P. L. 565, No. 111), known as the Department of Banking Code; and the act of December
19, 1990 (P. L. 834, No. 198), known as the Credit Union Code, has taken the following action on applications received for
the week ending October 14, 2002.

BANKING INSTITUTIONS
Holding Company Acquisitions
Date Name of Bank Location Action

9-23-03 East Penn Financial Corporation, Emmaus Effective
[...]
District Earl Township 3B

Earl Elementary School
911 Montgomery Avenue
Boyertown, PA 19512

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

NPDES Permit Facility Name and Stream Name EPA Waived
No. (Type) Address County and Municipality (Watershed No.) Y/N ?
PA0028266 Borough of Troy Bradford County Sugar Creek Y
Sewerage 110 Elmira Street Borough of Troy SWP 4C
Troy, PA 16947
PA0228079 Middleburg Municipal Snyder County UNT Middle Creek Y
Authority Franklin Township 6A

13 North Main St.
Middleburg, PA

17842-0415

PA0114201 Bradford County Humane Bradford County Unnamed tributary of Y
Society Ulster Township Susquehanna River
Box 179 4B

Ulster, PA 18850

Il. New or Expanded Facility Permits, Renewal of Major Permits and EPA Nonwaived Permit Actions

Southeast Region: Water Management Program Manager, Lee Park, Suite 6010, 555 North Lane, Conshohocken, PA
19428.

NPDES Permit No. PA0011681, Industrial Waste, PECO Energy Company, 300 Front Street, West Conshohocken,
PA 19428. This proposed facility is in West Conshohocken Borough, Montgomery County.

Description of Proposed Action/Activity: Approval for the renewal to discharge into Gulf Creek and Schuylkill River 3F
Wissahickon.

NPDES Permit No. PA0043974, Sewage, Valley Forge Sewer Authority, 333 Pawling Road, Phoenixville, PA
19460. This proposed facility is in Schuylkill Township, Chester County.

Description of Proposed Action/Activity: Approval for the amendment to include stormwater discharge from the facility
into the Schuylkill River.

NPDES Permit No. PA0026018 Amendment No. 1, Sewage, Borough of West Chester, 401 East Gay Street, West
Chester, PA 19380. This proposed facility is in East Bradford Township, Chester County.

Description of Proposed Action/Activity: Approval for the amendment to include stormwater discharge from the facility
into Taylor Run.

Northeast Region: Water Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790.

NPDES Permit No. PAS212211, Industrial Waste, Glenwood Stone Co., Inc., R. R. 1, Box 1130, Nicholson, PA
18846. This proposed facility is in Lenox Township, Susquehanna County.

Description of Proposed Action/Activity: Issuance new NPDES permit for stormwater to unnamed tributary of East
Branch Tunkhannock Creek.

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

NPDES Permit No. PA0008265, Amendment No. 2, Sewage, James K. Baird, Appleton Papers, 100 Paper Mill
Road, Roaring Springs, PA 16673-1488. This proposed facility is in Blair Township, Blair County.

Description of Proposed Action/Activity: Authorization to discharge to Frankstown Branch Juniata River in Watershed
11-A

NPDES Permit No. PA0026743 Amendment No. 2, Sewage, City of Lancaster, 120 North Duke Street, Lancaster,
PA 17603. This proposed facility is in Lancaster Township and Lancaster City, Lancaster County.

Description of Proposed Action/Activity: Authorization to discharge to the Conestoga River in Watershed 7-J.
Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701.

PA0209228, Sewerage, SIC 4952, Lycoming County Water and Sewer Authority, 216 Old Cement Road,
Montoursville, PA 17754. This existing facility is in Fairfield Township, Lycoming County.

Description of Proposed Activity: Issuance of an amended NPDES permit to include discharge of site stormwater
through Outfalls SO1 and S02. Existing limits for treated effluent through Outfall 001 remain unchanged.

PENNSYLVANIA BULLETIN, VOL. 33, NO. 43, OCTOBER 25, 2003



5354 NOTICES

The receiving stream for Outfall 001, the West Branch of the Susquehanna River, is in the State Water Plan watershed
10D and is classified for WWF. The nearest public water supply surface water intake, owned by Pennsylvania American
Water Company, is on the West Branch of the Susquehanna River, approximately 22.5 miles below the point of discharge.

The existing effluent limits for Outfall 001 will remain the same and were based on a design flow of 1.5 MGD.

Monthly Weekly Instantaneous
Parameter Average (mg/l) Average (mg/l) Maximum (mg/1)
CBODg 40 50
Total Suspended Solids 45 60
Total Chlorine Residual 1.6

Fecal Coliform
(5-1 to 9-30)
(10-1 to 4-30)

pH

The receiving stream for Outfall S01, Tules Run, is in
the State Water Plan watershed 10D and is classified for
WWF. The nearest public water supply surface water
intake, owned by Pennsylvania American Water Com-
pany, is on the West Branch of the Susquehanna River,
approximately 23 miles below the point of discharge.
Approximately 0.021 MGD of stormwater will be dis-
charged through Outfall SO1 from an average storm
event. Annual Inspection Certification will be required.

The receiving stream for Outfall S02, an unnamed
tributary to Tules Run, is in the State Water Plan
watershed 10D and is classified for WWF. The nearest
public water supply surface water intake, owned by
Pennsylvania American Water Company, is on the West
Branch of the Susquehanna River, approximately 23
miles below the point of discharge. Approximately 0.019
MGD of stormwater will be discharged through Outfall
S02 from an average storm event. Annual Inspection
Certification will be required.

Southwest Region: Water Management Program Man-
ager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

NPDES Permit No. PA0026841-Al, Sewage, Bor-
ough of Oakmont, Fifth Street and Virginia Avenue,
P. 0. Box 206, Oakmont, PA 15139-0206. This proposed
facility is in Oakmont Borough, Allegheny County.

Description of Proposed Action/Activity: Discharge from
Outfalls SW1—SW3, which discharge stormwater from
areas in and around the sewage treatment facility to the
Allegheny River.

NPDES Permit No. PA0032611-A1, Sewage, Portage
Area Sewage Authority, 606 Cambria Street, Portage,
PA 15946. This proposed facility is in Portage Township,
Cambria County.

Description of Proposed Action/Activity: Amendment to
include discharge of stormwater runoff from areas in and
around the Portage Area Sewage Treatment Plant.

Northwest Region: Water Management Program Man-
ager, 230 Chestnut Street, Meadville, PA 16335-3481.

NPDES Permit No. PA0239241, Sewage, Carol Mil-
lett, 9213 Old State Road, Conneaut Lake, PA 16316.
This proposed facility is in Sadsbury Township,
Crawford County.

Description of Proposed Action/Activity: A single resi-
dence discharge to an unnamed tributary to Conneaut
Outlet.

NPDES Permit No. PA0239267, Sewage, Floyd L.
MccClellan, Jr., 20871 Ross Road, Corry, PA 16407. This
proposed facility is in Concord Township, Erie County.

200 col/100 mL as a geometric mean
2,000 col/100 mL as a geometric mean
within the range of 6.0 to 9.0

Description of Proposed Action/Activity: A single resi-
dence sewage discharge to an unnamed tributary to the
South Branch of French Creek.

I11. WQM Industrial Waste and Sewerage Actions
under The Clean Streams Law (35 P. S. 88 691.1—
691.1001)

Southeast Region: Water Management Program Manager,
Lee Park, Suite 6010, 555 North Lane, Conshohocken, PA
19428.

WQM Permit No. 1503411, Sewerage, Borough of
Phoenixville, 140 Church Street, Phoenixville, PA 19460.
This proposed facility is in Borough of Phoenixville,
Chester County.

Description of Proposed Action/Activity: Construction
and operation of 9,200 linear feet of 8, 12, 15 and 18-inch
diameter PVC and ductile iron sewers with precast
concrete manholes.

WQM Permit No. 4603412, Sewerage, Berks-
Montgomery Municipal Authority, 136 Municipal
Drive, Gilbertsville, PA 19525-0370. This proposed facility
is in Douglass Township, Montgomery County.

Description of Proposed Action/Activity: An existing
sanitary sewerage pumping station.

WQM Permit No. 0903412, Sewerage, Warrington
Township, 1585 Turk Road, Warrington, PA 18976-1413.
This proposed facility is in Warrington Township, Bucks
County.

Description of Proposed Action/Activity: Construction
and operation of a new sewage pump station and associ-
ated force main to extend public sewer service for residen-
tial development.

Northeast Region: Water Management Program Man-
ager, 2 Public Square, Wilkes-Barre, PA 18711-0790.

WQM Permit No. 5403403, Sewerage, Pine Grove
Joint Treatment Authority, 6 Longstretch Road, P. O.
Box 426, Pine Grove, PA 17963. This proposed facility is
in Pine Grove Township, Schuylkill County.

Description of Proposed Action/Activity: Issuance of
Water Quality Management Permit.

Southcentral Region: Water Management Program Man-
ager, 909 Elmerton Avenue, Harrisburg, PA 17110, (717)
705-4707.

WQM Permit No. 0603406, Sewerage, Bern Town-
ship Municipal Authority, 1069 OIld Bernville Road,
Reading, PA 19605-9632. This proposed facility is in Bern
Township, Berks County.

PENNSYLVANIA BULLETIN, VOL. 33, NO. 43, OCTOBER 25, 2003



NOTICES 5355

Description of Proposed Action/Activity: Authorization
for the construction/operation of sewers and appurte-
nances.

WQM Permit No. 5003403, Sewerage, Camille
Mayka, 100 Reed Drive, Marysville, PA 17053. This
proposed facility is in Rye Township, Perry County.

Description of Proposed Action/Activity: Authorization
for the construction/operation of sewage treatment facil-
ities.

WQM Permit No. 0103404, Sewerage, Andrew and
Dawn Snyder, 164 Crum Road, Fairfield, PA 17320. This
proposed facility is in Liberty Township, Adams County.

Description of Proposed Action/Activity: Authorization
for the construction/operation of sewage treatment facil-
ities.

WQM Permit No. 2103404, Sewerage, South
Middleton Township Municipal Authority, 345
Criswell Drive, Boiling Springs, PA 17007-0008. This
proposed facility is in South Middleton Township, Cum-
berland County.

Description of Proposed Action/Activity: Authorization
for the construction/operation of sewers and appurte-
nances and pump stations.

Northcentral Region: Water Management Program Man-
ager, 208 West Third Street, Williamsport, PA 17701.

WQM Permit No. 1402201, Industrial Waste, SIC
2037 and 2038, Hanover Foods Corporation, P. O. Box
193, Centre Hall, PA 16828. This existing facility is in
Potter Township, Centre County.

Description of Proposed Action/Activity: Issuance of a
Water Quality Management permit for the construction
and operation of existing and proposed industrial waste-
water treatment facilities. Existing facilities include
screening, an aeration pond, a clarifier, a polishing pond,
chlorination, polymer conditioning and a sludge holding
tank. A surge tank is proposed. The use of the spray field
for effluent disposal will be discontinued with this permit
issuance.

WQM Permit No. 5903402, Sewerage, SIC 4952,
Bakercrest Home for the Elderly, R.D. 2, Box 195,
Millerton, PA 16936. This proposed facility will be in
Rutland Township, Tioga County.

Description of Proposed Action/Activity: Permit issued
authorizing the construction and operation of a sewage
treatment facility to serve a home for the elderly. The
discharge will be to an unnamed tributary to Bear Creek.

WQM Permit No. 1703405, Sewerage Public SIC
4952, Clearfield Municipal Authority, 107 East Mar-
ket Street, Clearfield, PA 16830. This proposed facility is
in Lawrence Township, Clearfield County.

Description of Proposed Action/Activity: Replacement of
the mechanical mechanisms in the primary clarifiers, the
covers on the primary and secondary digesters, the
construction of a centrifugal sludge dewatering system,
equipment storage building and the replacement of ap-
proximately 2,200 linear feet of gravity sewers in the
Hyde City Force Main area.

WQM Permit No. 0803403, Sewerage 4952, Andrew
Carola, R.R. 1, Box 117H, Sayre, PA 18840. This pro-
posed facility is in Litchfield Township, Bradford
County.

Description of Proposed Action/Activity: Issuance of a
WQM Part Il Permit for construction and operation of a
small flow sewage treatment plant to serve a single

residence. The treatment facility will discharge to an
unnamed tributary to Bullard Creek (CWF).

Southwest Region: Water Management Program Man-
ager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.

WQM Permit No. 0203406, Sewerage, Ohio Town-
ship Sanitary Authority, 1719 Roosevelt Road, Pitts-
burgh, PA 15237. This proposed facility is in Ohio Town-
ship, Allegheny County.

Description of Proposed Action/Activity: Construction of
pump station and force main to serve Roosevelt Road and
O'Neil areas.

WQM Permit No. 1103401, Sewerage, Central Main-
line Sewer Authority, P. O. Box 58, Lilly, PA 16938.
This proposed facility is in Portage Township, Cambria
County.

Description of Proposed Action/Activity: Regional sewer
system and sewage treatment plant to serve Cresson,
Portage and Washington Townships and Cassandra and
Lilly Boroughs.

WQM Permit No. 5672403-A2, Sewerage, Jenner
Area Joint Sewer Authority, P. O. Box 202, 102 Saylor
Street, Jennerstown, PA 15547. This proposed facility is
in Jenner Township, Somerset County.

Description of Proposed Action/Activity: Equalization
tank, pump station and sanitary sewers.

WQM Permit No. 6573448-A5, Sewerage, North
Huntingdon Township Municipal Authority, 11265
Center Highway, North Huntingdon, PA 15642-2018. This
proposed facility is in North Huntingdon Township, West-
moreland County.

Description of Proposed Action/Activity: Minor STP
modifications for rerating the Youghiogheny STP.

Northwest Region: Water Management Program Man-
ager, 230 Chestnut Street, Meadville, PA 16335-3481.

WQM Permit No. 4303410, Sewerage, Gentile Enter-
prises, LLC, Keystone Charter School, 270 Sharon
Road, Greenville, PA 16125. This proposed facility is in
West Salem Township, Mercer County.

Description of Proposed Action/Activity: This project is
for the construction and operation of a small flow treat-
ment facility to replace a mal-functioning on-lot system.

WQM Permit No. 2503422, Sewerage, Fairview
Township Sewer Authority, 7485 McCray Road, P. O.
Box U, Fairview, PA 16415-0821. This proposed facility is
in Fairview Township, Erie County.

Description of Proposed Action/Activity: This project is
for a pump station and sewer extension to serve a
120-unit family residential subdivision named Brandy
Run Estates.

WQM Permit No. 4374404, Sewerage Amendment No.
1, Borough of Grove City, P. O. Box 110, Grove City, PA
16127-0110. This proposed facility is in Borough of Grove
City, Mercer County.

Description of Proposed Action/Activity: This project is
for the modification of sewerage wastewater treatment
facilities.

WQM Permit No. 2003415, Sewerage, Carol Millett,
9213 Old State Road, Conneaut Lake, PA 16316. This
proposed facility is in Sadsbury Township, Crawford
County.

Description of Proposed Action/Activity: Sewage dis-
charge for a single residence.

PENNSYLVANIA BULLETIN, VOL. 33, NO. 43, OCTOBER 25, 2003



5356 NOTICES

WQM Permit No. 2003426, Sewerage, David M. Ball,
10897 State Highway 285, Conneaut Lake, PA 16316.
This proposed facility is in Sadsbury Township,
Crawford County.

Description of Proposed Action/Activity: Sewage dis-
charge for a single residence.

WQM Permit No. 2503417, Sewerage, Floyd L. Mc-
Clellan, Jr., 20871 Ross Road, Corry, PA 16407. This
proposed facility is in Concord Township, Erie County.

Description of Proposed Action/Activity: Sewage dis-
charge for a single residence.

NPDES Permit

IV. NPDES Stormwater Discharges from MS4 Per-
mit Actions

V. NPDES Waiver Stormwater Discharges from MS4
Actions

VI. NPDES Discharges of Stormwater Associated
with Construction Activities Individual Permit
Actions

Southcentral Region: Water Management Program Man-
ager, 909 Elmerton Avenue, Harrisburg, PA 17110.

No. Applicant Name and Address County Municipality Receiving Water/Use
PAS10M112 Department of Transportation Franklin Guilford Falling Spring Branch of
District 8-0 Conococheague Creek

2140 Herr Street
Harrisburg, PA 17103

HQ-CWF

VII. Approvals to Use NPDES and/or Other General Permits

The EPA Region Il Administrator has waived the right to review or object to this permit action under the waiver